
 
Copyright Warning & Restrictions 

 
 

The copyright law of the United States (Title 17, United 
States Code) governs the making of photocopies or other 

reproductions of copyrighted material. 
 

Under certain conditions specified in the law, libraries and 
archives are authorized to furnish a photocopy or other 

reproduction. One of these specified conditions is that the 
photocopy or reproduction is not to be “used for any 

purpose other than private study, scholarship, or research.” 
If a, user makes a request for, or later uses, a photocopy or 
reproduction for purposes in excess of “fair use” that user 

may be liable for copyright infringement, 
 

This institution reserves the right to refuse to accept a 
[...]
(adapted from Raman et al., 1994 and Porter, 1988)

the Solution—Diffusion model which assumes that both solute and solvent dissolve in the

microporous membrane and then each diffuses across it at a different rate, independent

from each other, thereby effecting separation (Lonsdale, 1965). Rejection of solutes in

UF, on the other hand, is based on a sieving mechanism in which the solvent flows

through the pores, convectively carrying along with it solute molecules smaller than the

pore size of the membrane (Blatt et al., 1970). Segregation properties of NF membranes,

however, depend on several parameters like streic forces (for neutral species) or

electrostatic forces and charge density of the ion (for charged species), determined by the

treatment employed during membrane fabrication and end-use application requirements.



4

1.3 Nanofiltration

1.3.1 Historical Background

The term "nanofiltration", based on an analogous definition of microfiltration where

micron (gm) is the unit of measure for characterizing the nominal minimal particle size

retained by the membrane, has been coined in 1986; in the case of nanofiltration,

molecules on the order of a nanometer are retained (Eriksson, 1986). Generally the

nominal molecular weight cutoff ranges from 100 to 200 daltons (Raman et al., 1994).

Sometimes referred to as membrane softening, NF has been traditionally used to remove

divalent ions of calcium and magnesium from drinking water. The first commercial

demineralization/desalination membrane softening system (M/B 5575) was made

available by a Florida based equipment manufacturer in the mid-1970s (Culler et

al.,1976). The system offered as an alternative to conventional lime softening to treat

hard and mildly brackish shallow groundwater, utilized a modified RO membrane and

operated at 200 psig (as opposed to 400psig in RO). The cellulose diacetate membrane

had an approximate total dissolved solids (TDS) rejection in the range of 55 % for

monovalent ions such as sodium and chloride to 75 % for divalent ions such as calcium,

magnesium and sulfates. The membrane was also able to reject bacteria and viruses. But

the introduction of low pressure (200-300 psig) cellulose triacetate hollow fiber and thin-

film composite polyamide spiral-wound RO membranes in the 1980s having TDS

rejection in excess of 95 %, made this process economically unattractive. It was not until

the introduction of thin-film composite cross-linked polyamide NF membranes (capable

of operation in the 70-150 psig range) that NF became an economically viable unit

operation.



5

1.3.2 Separation Mechanism

The separation of solutes (inorganic/organic) via NF depends upon several parameters

including streic (sieving) and hydrodynamic forces (Rosa et al., 1994), electrostatic and

dielectric forces, the hydration state of the molecules (Macoun et al., 1991), Donnan

effect (Tsuru et al., 1994) or the combination of hydrodynamic and electrostatic forces

(Pontalier et al., 1996). Application of NF has traditionally been confined to aqueous

systems and several models describing the separation mechanism exist. Two categories of

models exist to describe retention of charged and uncharged molecules, respectively.

Models that describe the retention of charged molecules can be further sub-

divided into space-charge models and fixed-charge models. The space-charge model

takes into account the distribution of potential and ions in the radial and axial direction

within microcapillaries. Nernst-Planck equation describes the transport and the Stokes

equation is used to calculate the volumetric flow (Morrison et al., 1965). Parameters

required for the model cannot be determined by separate measurements of membrane and

solution properties. This is a major drawback (Hagmeyer et al., 1999). The more recent

Teorell, Meyer and Sievers—extended Nernst Planck model (TMS-NP) is a fixed charged

model. It is a simplification of the space-charge model in that it neglects radial

distributions in a pore. This model is in good agreement with the space-charge model, if

the pore radius is much lower than the Debye length (Wang et al., 1995). A uniform

surface charge distribution and electroneutrality of ions and volume charge in the pore

are assumed in this model and the transport through the pore is calculated using the

Nernst-Planck equation extended for convection. This model has been successfully

applied to predict the rejection of binary and ternary ion mixtures.



6

Models that describe the retention of uncharged molecules are based on the pore

size of the membrane and the solute molecules. The streic hindrance pore model (SHP)

assumes that all membrane pores have the same size. Steric hindrance and interactions

with the pores prevent the passage of molecules, having the same size (or larger) as the

pore, through the membrane completely. Molecules smaller than the membrane pore size

are retained partially (Wang et al., 1995; Wang et al., 1997). The model developed by

Zeman and Wales (1981)describes the rejection of a sphere through a cylindrical

capillary of uniform diameter and assumes a parabolic velocity profile within a pore. The

log-normal model on the other hand assumes a log-normal distribution of the pore size.

Streic hindrance within the pores or hydrodynamic drag are neglected.

Due to the susceptibility of conventional polymeric membranes to swell or

dissolve in contact with organic solvents, NF applications are primarily confined to

aqueous systems. A few studies, conducted with dilute aqueous solutions of methyl ethyl

ketone, tetrahydrofuran and ethyl acetate, found onset of membrane swelling at feed

concentrations above 8 % (Niwa et al., 1988). Solutions containing 20 % alcohol (such as

ethanol, iso-propanol, and iso-butanol) yielded similar results (Oikawa et al., 1991). Very

few studies have been conducted on organic solutions. Recent availability of solvent

resistant NF membranes has led to the study of rejection characteristics of large

molecules in organic solvents. Preliminary studies of the rejection behavior of certain dye

molecules in methanol have indicated the dependence of solute rejection (as a function of

permeate velocity) behavior similar to that predicted by the finely porous model (Whu et

al., 2000). Effect of solvent properties on permeate flow through NF membranes also

have been studied (Machado et al., 1999).



7

1.3.3 Applications

Since its first commercial application in the mid-1970s, NF has evolved to become a very

versatile membrane separation technique, largely applied to process aqueous feed

streams. Recent availability of solvent stable NF membranes (KOCH Membranes

Bulletin, 1999) has made their application to process organic feed streams possible and it

will not be long before their large-scale commercial applications in the pharmaceutical,

fine chemicals and the chemical process industry become common.

Listed below are some of the commercial applications of NF technology:

1. Water softening: By far the largest users of NF technology are municipal drinking

water plants. Operated at 70-100 psig, the NF membranes are able to reject 85-95 %

of hardness and over 70 % of the monovalent ions (Watson et al., 1989). It is

estimated that more than 100 million gallons per day of NF permeate is currently in

design, construction or operation.

2. Groundwater cleaning: NF membranes are able to remove organics from industrial

and agricultural effluents, which combine with chlorine to form trihalomethanes

(THM), believed to be carcinogens (Amy et al., 1990). Existing plants in Florida are

able to remove 97 % of the total organic halogens in potable water.

3. Ultrapure water: The electronics and semiconductor industry and certain medical and

biotechnology applications require ultrapure water that is free of particulates and have

total organic carbon (TOC) of less than 5 ppb. Whereas ion exchange membranes can

bring down the TOC levels to about 30 ppb, negatively charged NF membranes have

been employed to achieve the required goal of TOC less than 5 ppb (Ary et al.,

1990).



8

4. Beverage Industry: NF is gradually replacing lime softening to achieve an industry

standard of 50 ppm of alkalinity and also meet the federal THM limits (Paul, 1998).

5. Industrial effluents: Industrial wastewater containing precipitated hydroxides of

heavy metals like nickel, iron, copper and zinc can be processed by NF to recover and

reuse 90 % of the metals. Negatively charged NF membranes are used to remove

negatively charge chromophoric organics (colored lignins and chlorinated lignins)

from wash waters generated by the pulp and paper industry (Bindoff et al., 1987).

Textile industries produce effluent water containing sodium hydroxide and organics.

In a hybrid process, employed in South Africa, sodium hydroxide is first neutralized

to form sodium chloride, processed through NF stages to recover the organics and

consequently recovered as sodium hydroxide by electrochemical cells.

6. Food Industry: The dairy industry produce cheeses whey containing 4-6 % sodium

chloride and 6% whey solids. With a biological oxygen demand of 45000 ppm, the

whey poses a big waste disposal problem. NF membranes are now routinely used to

reduce the whey solids to less than 1 %.

1.4 Diafiltration

Diafiltration is the process by which a membrane-based filtration process is used to

rapidly and efficiently remove salts and/or lower molecular weight species from larger

macromolecules (Porter, 1988). A diafiltration operation consists of three steps viz., pre-

concentration, diafiltration and dilution. The diafiltration step can be carried out in a

discontinuous or continuous mode. Figure 1.2 illustrates a schematic of the two modes of

operation of a diafiltration process. As can be seen from the Figure 1.2, in continuous



9

diafiltration the solvent is added to the system at the same rate as permeate flux. Hence

the volume and concentration of the rejected solute remains constant (assuming that the

membrane rejection for the solute of interest is 100 %). Discontinuous diafiltration on the

other hand involves alternate steps of concentration (via ultrafiltration or nanofiltration)

and dilution (by solute-free solvent) until the desired reduction in the concentration of the

salt (or any other small molecular weight solute) is achieved. A diafiltration operation

requires the membrane to have a high rejection 95 % +) for the larger solute molecules

because the large convective flow through the membrane would otherwise wash out the

solute of interest along with the smaller molecules.

OF membranes have been traditionally employed to carry out diafiltration

operations. Concentration of enzymes (coupled with simultaneous reduction of salt

concentration) (Porter, 1988) and albumin (coupled with simultaneous reduction of

ethanol concentration) (Jaffrin et al., 1994) have been accomplished by ultrafiltration-

diafiltration operation. Another process known as hemodiafiltration is carried out in a

single membrane device known as a hemodiafilter. This device combines dialysis and

hemofiltration to efficiently remove undesirable solutes from the feed (Ho and Sirkar,

1992). More recently diafiltration of industrially important dye solutions by nanofiltration

also have been studied (Bowen et al., 1998). Research efforts on diafiltration have been

confined to the study of aqueous feed solutions. Some optimization studies have shown

that a combination of pre-concentration of the solution (to the desired final concentration)

by ultrafiltration or nanofiltration followed by diafiltration (Asbi et al., 1991; Bowen et

al., 1998) results in an optimum processing time.



Figure 1.2 Schematic Representation of Discontinuous (a) and Continuous (b) Diafiltration (Asbi et al., 1991)



11

1.5 Research Problem and Thesis Objective

"If liquid-solid separations are membrane technology's present, its future lies in replacing

such traditional unit operations as distillation and cryogenic applications" (Shanley,

1999). Most present day membrane-based commercial liquid-solid separations can only

handle aqueous feed streams. However, many separation processes in the pharmaceutical,

the fine chemicals and the chemical process industry in general, involve purely organic

feed streams that must be processed to separate components of interest. Recent

availability of solvent stable nanofiltration membranes has made it possible to process

pure organic solutions, but extensive research efforts are required before such membranes

can be offered as a viable alternative to conventional separation processes.

Organic synthesis of bulk drugs generally involves multi-step reactions where

each reaction may be carried out in a different solvent medium. Most reactor streams

contain a thermally labile, high molecular weight (>250-1000 daltons) product of interest

along with other smaller molecular weight by-products. The product (intermediate or

final) must be separated from other by-products and also the solvent medium, because

quite often the subsequent reaction (carried out in a different solvent medium) cannot

tolerate the original solvent as an impurity beyond a certain concentration. Conventional

separation processes require special conditions to handle thermally labile products and

sometimes require extraneous chemicals (which are a potential source of environmental

pollution) to effect separation. Nanofiltration membranes, on the other hand, can

selectively retain solutes with molecular weight greater than 250 daltons and

simultaneously allow the smaller molecules to wash out along with the solvent.

Furthermore, they can achieve these twin objectives at ambient temperatures. Hence, it is



12

the objective of this thesis to explore the feasibility of solvent stable nanofiltration

membranes in carrying out solvent exchange via discontinuous diafiltration process for

an industrially relevant system. Furthermore, the behaviors of the permeate flux and

solute rejection profiles during nanofiltration and diafiltration are also to be studied.

1.6 Choice of Model System

Erythromycin is chosen as a solute of interest as it is a commercially relevant and

widely used broad-spectrum macrolide antibiotic. Moreover, the solubility of

erythromycin in both methanol and ethyl acetate is at least 20 wt % at room temperature.

In order to carry out solvent exchange, the original solvent and the replacement solvent

must be completely miscible with each other. Transport of solvents forming an

immiscible mixture, would be highly dependent upon the stirring conditions inside the

cell and the permeate concentration thus obtained would not be reliable. Methanol and

ethyl acetate are completely miscible with each other at room temperature and are widely

used solvents in the pharmaceutical industry (Chung, 1996).



CHAPTER 2

TRANSPORT MODEL

NF membranes are a new class of thin film composite membranes, made by interfacial

polymerization on polysulfone or polyamide ultrafiltration membranes (Wang et al.,

1997). As discussed earlier, their separation mechanisms involve both steric effects and

electrical effects. The average pore diameter of most NF membranes is of the order of 2

nm (Raman et al., 1994). Due to the small pore diameter, molecular size is an important

parameter for modeling of the retention of organic molecules. Although comparison of

hydrodynamic volume gives satisfactory prediction between different classes of

molecules for OF membranes, the much smaller pore sizes of NF membranes require the

stronger interactions between the pores and the solutes to be accounted for. Preliminary

studies on pure organic systems of methanol-dye solutions have suggested the possibility

that the finely porous model (which takes into account the friction forces between solute

molecules and the membrane) may predict the solute rejection as a function of permeate